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Treating OUD and supporting recovery
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Defining opioid use disorder (OUD)

OUD is problematic opioid use that leads to significant
impairment or distress.

TABLE 1. OUD is marked by at least two of the following over the past 12 months:'

using opioids at higher doses or longer than intended

unsuccessful attempts to control or reduce use

significant time spent obtaining, consuming, or recovering from opioids

cravings for opioids

failure to fulfill obligations because of opioid use

persistent social or interpersonal problems caused by opioids

opioid use displaces social, work, or recreational activities

using opioids in hazardous situations (e.g., while driving)
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use continues despite physical or psychological problems
caused or worsened by opioids

(I

tolerance: a reduced effect of the drug despite increasing dosages
(in patients taking opioids other than as prescribed)

d

withdrawal (in patients taking opioids other than as prescribed)

Mild: 2-3 criteria; Moderate: 4-5 criteria; Severe: 6 or more criteria

Nearly 3 million Americans have opioid use disorder.”

Even though medical treatment greatly improves outcomes,

only 1 in 10 people with OUD receives such treatment.?
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Medications for OUD are effective

Three medications are FDA-approved to treat OUD.

Each one reduces the risk of death, improves treatment retention, and decreases opioid misuse.
Methadone and buprenorphine are first-line choices for OUD treatment and are more effective
at preventing overdose than long-acting naltrexone.*®

TABLE 2. Tailor the choice of agent to the patient.

_ Buprenorphine* Methadone Naltrexone injection

Mechanism .o:o. ’ o=
of action ! ! l
® o o (]
... "’ ‘ ’
Partial agonist: partially Full agonist: Antagonist:
activates opioid receptor activates opioid receptor blocks opioid receptor
Who can provide | any prescriber with a federally-regulated any prescriber
treatment DEA license** opioid treatment program
Dosage forms sublingual film or tablet, | liquid or tablet long-acting
buccal film, or long- intramuscular injection
acting injection
Treatment no daily clinic visits supervised daily monthly injection
delivery required administration or limited
take-home treatment
Patient buprenorphine is patients with multiple * patients who can be
characteristics preferred for most unsuccessful prior abstinent from opioids
patients treatment attempts, for 7-10 days prior to
and/or who need daily starting
structured support * patients who cannot
use agonist therapy

*Buprenorphine is often combined with naloxone in a sublingual formulation (e.g., Suboxone) to prevent
misuse if injected; naloxone in sublingual formulations has little or no effect if taken as prescribed.

**The DEA license needs to have Schedule Ill authority.

Detoxification and abstinence alone are not effective. Without medications,
patients with OUD are > 2.5 times more likely to die of an overdose.?

Detoxification = observed opioid withdrawal with medical management of symptoms
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Buprenorphine saves lives

FIGURE 1. In a randomized trial, buprenorphine kept more patients alive and engaged
in treatment compared to detoxification and counseling.®
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Buprenorphine is more effective than many other interventions
prescribed in primary care.

TABLE 3. Fewer patients need to be treated to provide a mortality or morbidity benefit
with buprenorphine compared to commonly used cardiovascular medications.'’-"®

: - Number needed to
INTERVENTION : Outcome - treat (NNT) to prevent | Timeframe
: : one outcome :

Buprenorphine for OUD death 5 1 year

Anticoagulation for : :
. © recurrent venous :
lower extremity : : 17 ; 3 months

deep vein thrombosis thrombosis

Aspirin for secondary subsequent M 77

prevention (i.e., prior : :

myocardial infarction [MI] - SuUPsequent stroke . 200 - 2years
or stroke) death 333 :

4 Managing opioid use disorder in primary care



Expanding access to buprenorphine

Behavioral treatment is not required to manage OUD.

FIGURE 2. Behavioral treatment such as cognitive behavioral therapy (CBT) in addition
to medical management does not significantly impact abstinence from opioids."
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Clinicians can treat OUD with medical management
even without access to concurrent behavioral treatment.

Only a standard DFEA license is required to prescribe buprenorphine.

O Buprenorphine can be prescribed by anyone with a DEA license with
Schedule Il authority who is authorized to prescribe in their state.

c> Previous requirements to obtain a special waiver to prescribe buprenorphine
for the treatment of OUD were lifted in January 2023.

c> Current status available at SAMHSA.gov:
samhsa.gov/medication-assisted-treatment/removal-data-waiver
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Buprenorphine is safer than other opioids

It is unlikely to cause overdose, even at high doses.

* When used alone, buprenorphine has a very low risk for respiratory depression or
overdose. In combination with non-opioid respiratory depressants (e.g., benzodiazepines),
respiratory depression or overdose are possible.

* Overdose risk and death for patients taking medications for OUD is highest immediately
after these medications are stopped.

FIGURE 3. Respiratory depression is less likely with buprenorphine because its risk
for respiratory depression has a ceiling, unlike other opioids.'
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Precipitated withdrawal is easily avoidable.

* If a patient starts using buprenorphine while they are still experiencing the effect of
another opioid, buprenorphine’s high binding affinity for opioid receptors will displace
the other opioid from the opioid receptor.

* This rapid displacement can precipitate opioid withdrawal, which can be unpleasant
for the patient but is not life-threatening.

* Precipitated withdrawal can usually be avoided by waiting to initiate buprenorphine
until the patient is already in withdrawal.

Other side effects of buprenorphine are similar to those of other opioids, including
headache, abdominal discomfort, nausea, flushing, constipation, and insomnia.
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Buprenorphine can be safely initiated
at home

The medication’s success is similar whether it is started in the
office or at home.!"1?

Office-based induction may be preferable if:?°

¢ the clinician cannot follow up with patient via phone or in person after the first day
of buprenorphine initiation

¢ the patient has limited self-management skills or low health literacy

* the patient is also taking a benzodiazepine

Avoid precipitated withdrawal by waiting to initiate buprenorphine.

c> Option 1: Wait for the patient to have at least
moderate symptoms of opioid withdrawal: -
Measure withdrawal symptoms using the Clinical O
Opioid Withdrawal Score (COWS).

EE COWS: A score of
13 or more equates to
'E moderate withdrawal.

c> Option 2: Wait for a period of time based on the last opioid used:

Time to wait before
initiating buprenorphine

Category Examples

hydromorphone,

, 12-24 hours
oxycodone, heroin

Short half-life

Long half-life extended-release 36 or more hours
oxycodone or morphine

Extremely long half-life* methadone, fentanyl 48 hours or more

*Highest risk of precipitated withdrawal

Prescribe enough buprenorphine for one week and follow up
within one week.
* Typically, buprenorphine is supplied as buprenorphine/naloxone 8 mg/2 mg films.

* The average patient will take 2 films (16 mg buprenorphine) per day. Doses up to 3 films
(24 mg buprenorphine) are safe and may be needed for some patients.

* Therefore, a typical 1-week supply is 14 films of buprenorphine 8 mg/2 mg.
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Steps for initiating buprenorphine at home

FIGURE 4. Example for starting treatment after the patient is in at least moderate withdrawal
or based on time since last opioid use

STEP 1

Take
15t dose

Wait
1 hour

Day 1: buprenorphine start

Take
2" dose

STEP 2

P stil feel sick?

Wait
2 hours

i

¢ Put the strip under your
tongue. Do NOT swallow.

* Keep it there until fully
dissolved (about 15 min),
then wait for 45 minutes.

* Do NOT eat, drink, or talk
while strip is dissolving.

* Most people feel better
after two doses or 8 mg.

* If feeling more withdrawal
symptoms after the
1stdose, you will likely
feel better after the
2" dose.

STEP 3

} Still uncomfortable?
Take Wait
3" dose 2 hours

o

* Take the 3 dose
only if needed.

but can take up t

Day 2: continuing buprenorphine

STEP 1

STEP 2

Take
4 mg

P stil feel sick?

Wait
2 hours

Take total Wait
dose from | 2 hours
Day 1
4-16
mg

* Put the strip(s) under your
tongue. Do NOT swallow.

* Keep it there until fully
dissolved (about 15 min),
then wait for 2 hours total.

* Do NOT eat, drink, or talk
while strip is dissolving.

i

e If still feeling sick,
take another 4 mg
and wait 2 hours.

STEP 3

} Still uncomfortable?

* Take another 4 mg
only if needed.

¢ Stop after this dose.

Take
4 mg

4 mg

Take up to 24 mg
on Day 2, if needed.

HE:} The Buprenorphine Home Induction phone app
w0 R can help patients manage buprenorphine
OfgH0 initiation at home.
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STEP 4

} Still uncomfortable?

Take

* Stop after this dose.

* Do NOT exceed
16 mg on Day 1.

4" dose

4 mg

Most patients will feel better with
8 or 12 mg of buprenorphine on Day 1,

0 16 mg if needed.

Day 3+

Continue typical
maintenance dose
of 16-24 mg

16-24
myg

A clinician should be
available to address
questions regarding the
buprenorphine induction.



Sustaining patients on buprenorphine

0 Establish a follow-up plan.

* There is no strict rule for follow-up intervals. Ensuring ease of access to
this lifesaving medication should be a priority.

* It can be helpful to see patients weekly until they reach a stable dose.
Once stable, patients can typically follow up monthly or bi-monthly.

c> Support patients even if they return to using opioids.

As with any chronic disease, the goal of OUD treatment is not to cure, but to
reduce harm, prevent complications, and improve function and well-being.

FIGURE 5. Return to use rates are similar to relapse rates in other chronic conditions.?'
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c> Use toxicology testing to assist recovery. -

Results can: —

* Help make therapeutic decisions about treatment.
— Determine whether buprenorphine is being taken. -
— ldentify whether other opioids are present.

* Explore factors contributing to a return to opioid use (i.e., inadequate pain management).

Stopping buprenorphine because of an abnormal toxicology test is akin to stopping

i Don’t discharge a patient due to an unexpected toxicology resuilt.
a statin for an abnormal LDL or withholding metformin for an abnormal HgbA1c.
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Discuss harm reduction strategies
with all patients

Like seat belts, sunscreen, or safer sex practices, simple steps can help all patients with
OUD reduce risks to their health.

|

Prescribe intranasal Recommend or provide Screen for infections
naloxone (e.g., Narcan) immunizations (especially HIV, hepatitis C)
to prevent overdose (hepatitis, pneumococcus, tetanus)

Other harm reduction strategies:

* For patients who use opioids alone, recommend www.neverusealone.com
or the 1-800-484-3731 hotline to prevent unintentional overdose.

* For those who inject, discuss sterile injection practices to reduce the transmission
of bloodborne pathogens like HIV and hepatitis C; link with a syringe exchange program
or prescribe insulin needles.

* Recommend fentanyl test strips, if available.

* Evaluate whether pre-exposure prophylaxis (PrEP) is indicated for HIV prevention.

Use “person-first” language to reduce stigma.

TABLE 4. Words can impact a patient’s perceptions of their treatment:

Language to avoid Recommended language

addict, abuser, user, junkie a person with OUD

urine positive/negative for

clean/dirty urine opioids or other substances

treatment failure return to use, recurrence
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Key points

Although there are effective medications to treat OUD, access to treatment remains
limited and only 1 in 10 patients with OUD is treated.

* Buprenorphine can be safely prescribed within a primary care practice.

* Home buprenorphine induction is safe and can be accomplished by providing
patients with tools, information, and support.

* Support patients if they return to drug use while on treatment. An unexpected
toxicology result is not a reason for discharging a patient from treatment. Rather,
it is an opportunity to discuss and change the treatment plan if necessary.

* Discuss and encourage harm reduction strategies with all patients regardless
of their current level of engagement in treatment.

Visit AlosaHealth.org/OUD

for links to a comprehensive evidence document and other resources.
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About this publication

These are general recommendations only; specific clinical decisions should be made by the
treating clinician based on an individual patient’s clinical condition. More detailed information
on this topic is provided in a longer evidence document at AlosaHealth.org.

é E ; é E Alo Sa This material is provided by Alosa Health, a nonprofit organization
<< < << Health which accepts no funding from any pharmaceutical company.

This material was produced by Sunny Kung, M.D. and Clare Landefeld, M.D., Addiction Medicine Fellows;
Benjamin N. Rome, M.D., M.P.H., Instructor in Medicine (principal editor); Jerry Avorn, M.D., Professor
of Medicine; all at Harvard Medical School; and Ellen Dancel, Pharm.D., M.P.H., Director of Clinical
Materials Development at Alosa Health. Drs. Avorn and Rome are physicians at the Brigham and Women’s
Hospital, and Drs. Kung and Landefeld are at Massachusetts General Hospital. None of the authors
accepts any personal compensation from any drug company.

This material was supported by the Pharmaceutical Assistance Contract for the Elderly (PACE) Program
of the Pennsylvania Department of Aging and the Office of Drug Surveillance and Misuse Prevention of
the Pennsylvania Department of Health, through funding from the Centers for Disease Control

and Prevention.

Copyright 2023 by Alosa Health. All rights reserved. Feb 2023



